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Before
taking into operation
check system compo-
nents, control, emer-
gency stop and safety
equipment for conditi-
on, damage and
correct function!

© AUTOPSTENHOJ
Stenhgj A/S
Barrit Langgade 188-190
DK-7150 Barrit

Tel.: +4576 8213 30
Fax.: +4576 8213 31
E-mail: info@autopstenhoj.com

Internet.: www.autopstenhoj.com




T22076-GB 3137

TABLE OF CONTENTS

SCISSOr MEMDET — CYIINAET ...ttt e e e e e e e e e e e e e e e e e e e e e eeeeaanbenreeeeeeas 4
5 F TS U o | OO 6
Side members - Major 4-500 + SPEC. MOUEIS.........uuiiiiiiiiiiee et e e e 8
Side members - Maxi 80-100 .........u it e e e e e e e e e e e e e e e aaeee e e e e a e anneaeaaaeens 10
Side MEMDErs - Major 430V ... ...ttt e e ettt e e e e e e e e e e e e e e e eaaeeaeae e araees 12
Side members - Major 403044 WWL........ooo ettt ettt ettt e e e e e e e e nnneeeas 14
Side members - Major 3351 / 4-5000 (10 AUQUSE 2012).....ccciieiiiiiiieeeeee e 16
Side members - Major 3351 / 4-5000 (from AUGUST 2012) ......eeeiiiiiiiiiieeee e 18
Side MEMDErS - MSA5 [ IMS50 .......oiiiiiiiiiie ettt ettt e et e e e ettt e e e e et e e e e e st e e e e enbeeeeeeannees 20
Side members - HUNTEr RX ... ..ottt e e e e e e e e e e e e eeeeeaaaeens 22
Air connection = Major 4-500 ..........uuuiiiiiiiii i e e e e e e e e et e et ————————————————————————— 24
AIr conNNECioN - MAJOr A30WV ...t et e e e e e e e e e bt e e e e e nnbee e e e e e 26
Air connection = Major 403B0-44WWL ... e e e e e e e e e e e e e e et e e e e e e e e ae e e a b 28
Air connection - Major 3351 / 4-5000 (t0 AUGUST 2012) ......uviiiiiiiiiiie e 30
Air connection - Major 3351 / 4-5000 (from AUQUSTE 2012).....eeiiiiiiiiiiiiieeeee e 32
Air conNECtion = IMS45 / MS50.......co ittt e e e e e e et e e e e e e e e e e e e e e e nn e e e e e e e aaeaeaaaann 34

LT L= e 18 o5 [= | (o] 36




4137

T22076-GB

SCISSOR MEMBER - CYLINDER
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SCISSOR MEMBER — CYLINDER

ITEM QTY. NO. DESIGNATION SPECIFICATIONS
1 | 793101 Base unit Micro 20
1 | 793122 Base unit Micro 26
1 [ 793205 Base unit Micro 26 - 1600mm
1 2 | 693308 Middle extension
2 2 | 693405 Outer extension
3 1 | 693402 Cross member Micro 20/26
3 1 | 693404 Cross member Micro 26 (1600mm)
4 1 | 393313 Axle 16x162
5 2 | 393314 Axle 16x32
6 1 | 393315 Axle @30x150
7 1 | 393316 Axle
8 1 | 393317 Axle J16x143
9 2 | 393318 Wheel 40 (230) x 16
10 2 | 393331 Inner scissor arm Micro 20
10 2 | 393405 Inner scissor arm Micro 26
11 1 | 393346 Stiffening rod @50x119.5
12 1 | 393347 Axle
13 1 | 393372 Distance pipe 38x2.6
14 0 | 212422 Bearing bush B18/216x12
15 1 | 693313 QOuter scissor arm right Micro 20
15 1 | 693324 Outer scissor arm right Micro 26
16 1 | 693314 Outer scissor arm left Micro 20
16 1 | 693325 Outer scissor arm left Micro 26
17 4 | 252934 Hexagonal screw M8x12 - Micro 20
18 4 | 214819 Retaining washer U16x1 - Micro 20
19 6 | 211715 Retaining ring
20 2 | 211730 Retaining ring U30x1.5
21 2 | 254231 Countersunk screw M16x30
22 4 | 463450 Slide washer 65/30x0.5
23 2 [ 393411 Stop fittings Micro 26
24 4 | 254124 Countersunk screw M8x16 Micro 26
25 2 | 393412 Stop fittings Micro 26
793202 Hydraulic cylinder with yoke cpl.
31 1 | 393308 Yoke
32 1 | 393306 Piston rod
33 1 | 693317 Cylinder
34 1 | 214400 Flow restricting valve
35 1 | 223405 Threaded bushing 1/4"RG Din 3901
36 6 | 212437 Bearing bush
37 1 | 254197 Screw
38 1 | 252825 Screw
39 1 | 212695 washer
792242 Spare parts kit for cylinder Micro 20/26
793201 Pump




6/37

T22076-GB

BASE UNIT




T22076-GB 7137

BASE UNIT
ITEM QTY. NO. DESIGNATION SPECIFICATIONS

50 2 | 252851 Hexagonal screw M6x16
51 1 | 693406 Fall safety device Micro 20
51 1 | 693403 Fall safety device Micro 26
52 2 | 214560 Quick union
53 1 | 240909 Lock nut M6
54 2 | 214603 Turned washer 76.4/12x1.6
55 1 | 693318 Control axle
56 2 | 263505 Cable strap
57 2 | 393343 Axle
58 0.310 | 213385 Plastic hose a8
59 0.610 | 213385 Plastic hose 8
60 1 | 263295 Counternut M16
61 1 | 214641 Elbow quick union
62 1 | 393381 Air connection
63 1 | 224239 Elbow bulkhead union
64 1 | 213311 Cover plug @20
65 4 | 251338 Cap screw M6x12
66 7 | 214603 Turned washer 76.4/12x1.6
67 2 | 255245 Pointed screw M6x8
68 2 | 693119 Control lever
69 1 | 693315 Raising/lowering axle
70 1 | 250692 Bolt M6x60 Din 931
71 2 | 214638 Elbow quick union
72 1 | 214361 Air valve
73 1 | 393363 Arm
74 2 | 211630 Handle
75 1 | 214399 Union nut
76 2 | 240307 Nut M4
77 2 | 214618 Turned washer J4,3/89x0,8
78 2 | 290410 Vibration damper M4x10
85 1 | 213571 Hydraulic hose
86 1 793104 Pressure pipe
90 1 | 693301 Frame
9 1 219105 Cutting ring
92 1 1219205 Union nut

793105 Accessory kit
80 2 | 393081 High pick-up pad
81 2 | 393082 Low pick-up pad
82 2 | 393133 Upper pad
83 1 | 693321 Differential pad
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SIDE MEMBERS - MAJOR 4-500 + SPEC. MODELS

Kun for disse modeller: E;
Only for these models:

Nur fir diese Modellen:
Seulement pour ces modeéles:
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SIDE MEMBERS - MAJOR 4-500 + SPEC. MODELS

ITEM QTY. NO. DESIGNATION SPECIFICATIONS
Side member cpl.
2 | 793141 Major w/alu rail / Vehicle insp. from nov. 2001 / Combi 05
2 | 793155 Lowered Major w/alu rail
2 | 793151 Major w. 50 mm edge standard / Istobal
2 | 793142 Major w. 50 mm edge spec.
2 | 793064 Major Combi Il
2 | 793152 Major MOT
2 | 793166 Major MOT (spec. distance 1324mm)
2 | 793146 Vehice inspection lift (to nov. 2001)
2 | 793147 Perkute F420
2 | 793156 Werther
2 | 793154 FOG 490
2 | 793163 FOG 499
2 | 793145 Special pit
2 | 793157 Special pit
2 | 793159 Lowered 70mm for special pit
2 | 793143 Monarch
2 | 793165 OMCN 400
2 | 793169 Mono Drive-on 30
Side member
1 2 | 693037 Major w/alu rail / Vehicle insp. from nov. 2001 / Combi 05
1 2 | 693054 Lowered Major w/alu rail
1 2 | 693049 Major w. 50 mm edge standard / Istobal
1 2 | 693038 Major w. 50 mm edge spec.
1 2 | 693044 Major Combi Il
1 2 | 693051 Major MOT
1 2 | 693062 Major MOT (spec. distance 1324mm)
1 2 | 693045 Vehice inspection lift (to nov. 2001)
1 2 | 693046 Perkute F420
1 2 | 693055 Werther
1 2 | 693053 FOG 490
1 2 | 693059 FOG 499
1 2 | 693041 Special pit
1 2 | 693056 Special pit
1 2 | 693058 Lowered 70mm for special pit
1 2 | 693039 Monarch
1 2 | 693061 OMCN 400
1 2 | 693064 Mono Drive-on 30
2 4 | 393025 Stop piece
3 2 | 317082 Spring
4 4 | 393377 Guide for spring J8/6x25
5 4 | 214603 Washer 76.4/12x1.6
6 4 | 252871 Hexagonal screw M6x55 DIN 912
7 4 | 393263 Slide block
8 4 | 473439 Sliding shoe J40x9
8 4 | 393379 Sliding shoe Monarch
8 4 | 393416 Sliding shoe FOG440/499
9 2 | 252896 Hexagonal screw M8x12 DIN 912
10 4 | 694328 Roller rod
10A 4 | 694329 Roller rod Combi Il / OMCN 400
11 4 | 212255 Needle bearing
12 4 | 393297 Wheel @25 L=28
12A 4 | 393504 Wheel Major Combi Il
13 4 | 259527 Fitted bolt M10x20
10-13 1 | 793077 Conversion kit for rollers — before May 2003
10-13 1 | 793078 Conversion kit for rollers — before May 2003 Major Combi Il
755614 Retaining device set (item 14,15 and 16)
14 4 | 240311 Nut M8
15 8 | 214602 Washer
16 4 | 252092 Screw M8x30
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SIDE MEMBERS - MAXI 80-100
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SIDE MEMBERS - MAXI 80-100

ITEM | QTY. NO. DESIGNATION SPECIFICATIONS
2 | 793167 Side member cpl. Maxi 80/100

1 2 | 693063 Side member
2 4 | 393025 Stop piece
3 2 | 317082 Spring
4 4 | 393377 Guide for spring J8/6x25
5 4 | 214603 Washer 26.4/12x1.6
6 4 | 252871 Hexagonal screw M6x55 DIN 912
7 8 | 473439 Sliding shoe J40x9
8 2 | 252896 Hexagonal screw M8x12 DIN 912
9 4 |694328 Roller rod

10 4 | 212255 Needle bearing

11 4 | 393297 Wheel @25 L=28

12 4 | 259527 Fitted bolt M10x20

13 4 | 252094 Set screw M8x35

14 4 | 240380 Nut M20

15 4 | 240311 Nut M8

16 2 | 393281 Plate
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SIDE MEMBERS - MAJOR 430W
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SIDE MEMBERS - MAJOR 430W

ITEM QTY. NO. DESIGNATION SPECIFICATIONS
2 | 793174 Side member cpl. Major 430W

1 2 | 672996 Side member
2 4 | 393263 Slide block
3 4 | 473439 Sliding shoe
4 4 | 672993 Roller rod
5 4 | 212255 Needle bearing
6 4 | 393297 Roller
7 4 | 259527 Fitted bolt
8 4 | 474275 Spring bracket
9 4 | 214920 Square washer

10 4 | 259520 Screw M8x12

1" 2 | 474290 Retaining device

12 4 | 214602 Washer

13 4 | 252075 Screw M8x10
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SIDE MEMBERS - MAJOR 4030-44 WL

ITEM | QTY. NO. DESIGNATION SPECIFICATIONS
2 | 793185 Side member cpl. Major 4030-44 WL
1 2 | 672143 Side member
2 4 | 240927 Bushing
3 12 | 214610 Washer
4 4 | 259502 Fitted bolt
5 4 | 252825 Screw M5x6
6 4 | 252972 Screw M10x40
7 2 | 672156 Bracket — left
8 4 | 212255 Needle bearing
9 4 | 475204 Roller
10 4 | 259527 Fitted bolt
1" 2 | 672155 Bracket — right
12 4 | 255564 Stop screw
13 4 | 214644 Washer
14 4 | 317082 Spring
15 4 | 252890 Screw M6x12
16 4 | 214654 Washer
17 4 | 252961 Screw M10x20
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SIDE MEMBERS - MAJOR 3351 / 4-5000 (TO AUGUST 2012)




T22076-GB 17137

SIDE MEMBERS - MAJOR 3351 / 4-5000 (TO AUGUST 2012)

ITEM | QTY. NO. DESIGNATION SPECIFICATIONS
2 | 793168 Side member cpl. Maijor 3351 / 4-5000
21 2 | 672996 Side member
22 4 | 393263 Slide block
23 4 | 473439 Sliding shoe
2 | 793171 Side member cpl. Major 4-5000 MOT
21 2 | 672133 Side member
23 4 | 473947 Sliding shoe
24 4 | 672993 Roller rod
25 4 | 212255 Needle bearing
26 4 | 393297 Roller
27 4 | 259527 Fitted bolt
28 4 | 474275 Spring bracket
29 4 | 214920 Square washer
30 4 | 259520 Screw M8x12
31 2 | 474290 Retaining device To June 2009
32 4 | 214602 Washer To June 2009
33 4 | 252075 Screw To June 2009
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SIDE MEMBERS - MAJOR 3351 / 4-5000 (FROM AUGUST 2012)
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SIDE MEMBERS - MAJOR 3351 / 4-5000 (FROM AUGUST 2012)

ITEM QTY. NO. DESIGNATION SPECIFICATIONS
2 | 793175 Side member cpl. Maijor 3351 / 4-5000
1 2 | 672136 Side member
2 4 | 240328 Nut M10
3 4 | 672897 Roller cpl.
4 4 | 252973 Screw M10x45
5 6 | 473439 Sliding shoe
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SIDE MEMBERS - MS45 / MS50
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SIDE MEMBERS - MS45 / MS50

ITEM | QTY. NO. DESIGNATION SPECIFICATIONS
2 | 793084 Side member cpl. (item 1-11) MS45 / MS50
1 2 | 693067 Side member
2 4 |694329 Roller rod
3 4 | 393504 Roller
4 4 | 212255 Needle bearing
5 4 | 259527 Fitted bolt
6 4 | 393025 Stop piece
7 4 | 317082 Spring
8 4 | 393377 Guide for spring
9 4 | 214603 Washer
10 4 | 252871 Hexagonal screw M6x55
" 4 | 473439 Sliding shoe
12 4 | 240311 Nut M8
13 8 | 214602 Washer
14 4 | 252092 Set screw M8x30
15 4 | 252896 Hexagonal screw M8x12
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SIDE MEMBERS - HUNTER RX




SIDE MEMBERS - HUNTER RX

T22076-GB 23137

ITEM QTY. NO. DESIGNATION SPECIFICATIONS
2 | 793036 Side member cpl. Hunter RX
1 2 | 693076 Side member
2 4 |692993 Roller rod
3 4 | 212255 Needle bearing
4 4 | 393299 Roller
5 4 | 259527 Fitted bolt
6 4 | 474275 Spring bracket
7 4 | 214920 Square washer
8 4 | 259520 Screw M8x12
9 4 | 473439 Sliding shoe
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AIR CONNECTION - MAJOR 4-500

ITEM | QTY. NO. DESIGNATION SPECIFICATIONS
755636 Air connection kit Major 400-500

1 1 | 214638 Elbow-quick union
2 1 | 674005 Guide
3 4 | 240308 Nut M6
4 2 | 251342 Screw M6x16
5 4 | 214620 Washer
6 1 | 213853 Air hose
7 1 | 672985 Cable
8 1 | 290097 Cable lock
9 1 | 290110 Cable clamp

10 1 | 214560 Quick union

755637 Auxiliary kit for air connection for a 2nd scissor jack Major 400-500

213853 Air hose
214598 T-coupling

1 1 | 214638 Elbow-quick union

2 1 | 674005 Guide

3 2 | 240308 Nut M6

4 2 | 251342 Screw M6x16
6 1

1 1
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AIR CONNECTION - MAJOR 430W
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AIR CONNECTION - MAJOR 430W

ITEM | QTY. NO. DESIGNATION SPECIFICATIONS
755649 Air connection kit Major 430W
1 1 | 213860 Air hose
2 1 | 673918 Cable
3 2 | 394879 Bracket
4 2 | 214603 Washer
5 3 | 240308 Nut M6
6 1 | 214620 Washer
7 2 | 251348 Screw M6x25
8 1 | 214683 Quick union
9 1 | 213854 Air hose 6,8m
10 1 | 214560 Quick union
11 1 | 474157 Protection tube
12 1 | 218966 Pipe clamp
13 1 | 252797 Screw M5x12
14 1 | 240306 Nut M5
755652 Auxiliary kit for air connection for a 2nd scissor jack Major 430W
1 1 | 213860 Air hose
11 1 | 474157 Protection tube
12 1 | 218966 Pipe clamp
13 1 | 252797 Screw M5x12
14 1 | 240306 Nut M5
15 0,8m | 213158 Air hose
16 1 | 214598 T-coupling
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AIR CONNECTION - MAJOR 4030-44WL
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AIR CONNECTION - MAJOR 4030-44WL

T22076-GB 29/ 37

ITEM | QTY. NO. DESIGNATION SPECIFICATIONS
755675 Air connection kit Major 4030-44 WL
1 2 | 475200 Bracket for cable
2 2 | 214611 Washer
3 2 | 240338 Nut M12
4 2 | 253036 Screw M12x55
5 1 | 290097 Wire lock
6 1 | 218961 Pipe clamp
7 1 | 259610 Taptite M6x10
8 1 | 214683 Quick union
9 3m | 213158 Air hose
10 1 | 213860 Air hose
" 1 | 240306 Nut M5
12 1 | 252803 Screw M5x18
13 1 | 218966 Pipe clamp
14 1 | 474157 Protection tube
15 1 | 214560 Quick union
16 1 | 673918 Cable
17 1 | 214620 Washer
18 1 | 240308 Nut M6
755676 Auxiliary kit for air connection for a 2nd scissor jack Major 4030-44 WL
10 1 | 213860 Air hose
" 1 | 240306 Nut M5
12 1 | 252803 Screw M5x18
13 1 | 218966 Pipe clamp
14 1 | 474157 Protection tube
19 0,05m | 213158 Air hose
20 1 | 214598 T-coupling




30/37 T22076-GB

AIR CONNECTION - MAJOR 3351 / 4-5000 (TO AUGUST 2012)
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AIR CONNECTION - MAJOR 3351 / 4-5000 (TO AUGUST 2012)

ITEM | QTY. NO. DESIGNATION SPECIFICATIONS
755613 Retaining device set Maijor 3351 / 4-5000
1 2 | 474818 Plate
2 8 | 214602 Washer
3 8 | 252081 Screw M8x16
4 8 | 262605 Cap
5 2 | 473947 Slide block
6 2 | 474820 Bracket
755647 Air connection kit Maijor -42/-47
755639 Air connection kit Major -51/-55
755651 Air connection kit Maijor -60
7 1 | 673918 Cable
8 1 | 240308 Nut M6
9 1 | 214620 Washer
10 1 | 213860 Air hose Maijor -42/-47
10 1 | 213859 Air hose Maijor -51/-55
10 1 | 213867 Air hose Major -60
11 1 | 214560 Quick union
12 1 | 214683 Quick union
13 1 | 213854 Air hose 6,8m
14 3 | 259623 Taptite M6x25
15 3 | 218951 Pipe clamp
16 1 | 474137 Pipe
17 1 | 474819 Bracket
18 2 | 218961 Pipe clamp
19 2 | 259610 Taptite M6x10
755699 Auxiliary kit for air connection for a 2nd scissor jack Maijor -42/-47
755698 Auxiliary kit for air connection for a 2nd scissor jack Major -51/-55
755697 Auxiliary kit for air connection for a 2nd scissor jack Maijor -60
10 1 | 213860 Air hose Maijor -42/-47
10 1 | 213859 Air hose Maijor -51/-55
10 1 | 213867 Air hose Major -60
17 1 | 474819 Bracket
18 2 | 218961 Pipe clamp
19 2 | 259610 Taptite M6x10
20 0,8m | 213158 Air hose
21 1 | 214598 T-coupling
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AIR CONNECTION - MAJOR 3351 / 4-5000 (FROM AUGUST 2012)
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AIR CONNECTION - MAJOR 3351 / 4-5000 (FROM AUGUST 2012)

ITEM | QTY. NO. DESIGNATION SPECIFICATIONS
1 1 | 793178 Roller suspension cpl. Maijor 3351 / Major -42
1 1 | 793176 Roller suspension cpl. Major -47/-51/-55/-60
2 1 | 793179 Roller suspension cpl. Major 3351 / Major -42
2 1 | 793177 Roller suspension cpl. Major -47/-51/-55/-60
3 1 | 475080 Roller suspension Major 3351 / Major -42
3 1 | 475012 Roller suspension Maijor -47/-51/-55/-60
4 1 | 475082 Roller suspension Maijor 3351 / Major -42
4 1 | 474986 Roller suspension Maijor -47/-51/-55/-60
5 4 | 240329 Nut M10
6 8 | 212255 Needle bearing
7 8 | 393297 Roller
8 8 | 259527 Fitted bolt M10-12x20
9 4 | 214708 Washer
10 4 | 252897 Screw M8x16
" 2 | 672137 Bracket for rollers
12 2 | 475010 Plate
13 8 | 214610 Washer
14 8 | 252161 Screw M10x20
755661 Air connection kit Major -42/-47
755662 Air connection kit Maijor -51/-55
755663 Air connection kit Maijor -60
15 1 | 673918 Cable
16 1 | 214620 Washer
17 1 | 240308 Nut M6
18 1 | 213860 Air hose Maijor -42/-47
18 1 | 213859 Air hose Maijor -51/-55
18 1 | 213867 Air hose Maijor -60
19 1 | 214560 Quick union
20 1 | 214683 Quick union
21 1 | 213854 Air hose
22 3 | 259623 Taptite M6x25
23 1 | 474137 Pipe
24 3 | 218951 Pipe clamp
25 2 | 218961 Pipe clamp
26 2 | 259610 Taptite M6x10
755664 Auxiliary kit for air connection for a 2nd scissor jack Major -42/-47
755665 Auxiliary kit for air connection for a 2nd scissor jack Maijor -51/-55
755666 Auxiliary kit for air connection for a 2nd scissor jack Maijor -60
30 1 | 213860 Air hose Major -42/-47
30 1 | 213859 Air hose Maijor -51/-55
30 1 | 213867 Air hose Major -60
31 0,8m | 213158 Air hose
32 1 | 214598 T-coupling
33 2 | 218961 Pipe clamp
34 2 | 259610 Taptite M6x10
35 4 | 214610 Washer
36 4 | 252169 Screw M10x35
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AIR CONNECTION - MS45 / MS50
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AIR CONNECTION - MS45 / MS50

ITEM QTY. NO. DESIGNATION SPECIFICATIONS
1 | 755673 Air connection kit
1 1 | 673918 Cable
2 1 | 290097 Wire lock
3 1 | 214620 Washer
4 1 | 240308 Nut M6
5 1 | 213859 Air hose
6 3 | 214683 Quick union
7 1 | 214560 Quick union
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FILTER + LUBRICATOR

ITEM QTY. NO. DESIGNATION SPECIFICATIONS
793091 Filter and lubricator with governor
1 1 | 269828 Lubricator
2 1 | 220830 Reduction piece
3 1 | 214264 Elbow hose union
4 1 | 269000 Clutch
5 2 | 214700 Washer
6 2 | 253580 Screw
7 1 | 269835 Filter w/governor
8 1 | 214669 Elbow union
9 1 1216725 Pipe plug

793092 Filter and lubricator without governor
269828 Lubricator

220830 Reduction piece

214264 Elbow hose union

269000 Clutch

214700 Washer

253580 Screw

269824 Filter

214669 Elbow union
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